
VAN EE ENGINEERING
STRUCTURAL CONSULTANT

416­659­2222
VANEEENGINEERING.CA

2023/08/15



 3587.75mm
141.25in

 

PV HEIGHT
TYP.

PV LENGTH

TYP.

 1743mm
68.62in

  843.79mm
33.22in

 

1000mm+
 
100
0

39.39in+
-
3.94
.00

LEADING EDGE

GROUND LEVEL

1
3

4 2

MODULE CLAMPING AT ENDS
USING END CLAMPS 

PV WIDTH 
TYP

9345mm
367.91in

EAST WEST BEAM LENGTH
"A"

(REFER TO TABLE-3)
"A"

(REFER TO TABLE -3)

10mm
.39in

GAP BEWEEN MODULE

TABLE 2 (100045000 - Bolt, Carriage, Steel)

TABLE 1 (300104000 - PRG, Clamp, Top)

BILL OF MATERIAL

*FOR CLAMPING REQUIREMENTS,
  REFER TO GENERAL NOTES 1

2X8 TABLE CONFIGURATION DETAILS

PART NO. DESCRIPTION
PV HEIGHT

RANGE
(mm)

100045019 Bolt, Carriage, 5/16"-18 x 2-1/2", 18-8 SS, ASTM F593C 26 - 40

100045022 Bolt, Carriage, 5/16"-18 x 3", 18-8 SS, ASTM F593C 43 - 50

REVISION
REV. DATE DESCRIPTION ECO SIGNATURE

A 08JUN2023 INITIAL RELEASE NA MG

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 900819001 CORE FLEX Racking Assembly, 2x8, Portrait, Dual C-Channel Leg, 30°, Mod. 
(1950-2465)x(990-1135)x(26-50) mm 1

2 400030001 Clamp, Intermodule w/ Bonding, 9 mm Sq. Hole, 50 mm, Ga13, 304 SS 24

3 400026XXX PV MODULE, VARIOUS SIZES (Not a Polar Supply) 16

4 300104XXX PRG, Clamp, Top, 31-35 mm Module Height, 40 mm, Ga12, G90 16

5 100064008 Bolt, Hex Flange, Serrated, 5/16"-18 x 1", 18-8 SS, ASTM F593C 16

6 100063008 Nut, Hex Flange, Serrated, 5/16"-18, 18-8 SS, ASTM F594C 40

7 100045XXX Bolt, Carriage, 5/16ʺ-18 x 2-1/2ʺ,18-8 SS, ASTM F593C 24

8 100033019 Washer, Split Lock, 3/8", 18-8 SS 40

9 100011016 Washer, Flat, 3/8" x 1" O.D., 18-8 SS, USS 40

ASSEMBLY NUMBER CLAMP, TOP       
PART NUMBER

BOLT, CARRIAGE       
PART NUMBER TABLE CONFIGURATION

900820001 300104001 100045019 CORE FLEX Table Assembly, 2x8, Portrait, Dual C-Channel Leg, 
30°, Mod. (1950-2465)x(990-1135)x(31-35) mm

900820002 300104002 100045019 CORE FLEX Table Assembly, 2x8, Portrait, Dual C-Channel Leg, 
30°, Mod. (1950-2465)x(990-1135)x(37-40) mm

900820003 300104003 100045022 CORE FLEX Table Assembly, 2x8, Portrait, Dual C-Channel Leg, 
30°, Mod. (1950-2465)x(990-1135)x(43-46) mm

900820004 300104004 100045022 CORE FLEX Table Assembly, 2x8, Portrait, Dual C-Channel Leg, 
30°, Mod. (1950-2465)x(990-1135)x(47-50) mm

900820005 300104005 100045019 CORE FLEX Table Assembly, 2x8, Portrait, Dual C-Channel Leg, 
30°, Mod. (1950-2465)x(990-1135)x(26-30) mm

PART NO. DESCRIPTION
PV HEIGHT

RANGE
(mm)

300104001 PRG, Clamp, Top, 31-35 mm Module Height, 40 mm, Ga12, G90 31 - 35

300104002 PRG, Clamp, Top, 37-40 mm Module Height, 40 mm, Ga12, G90 37 - 40

300104003 PRG, Clamp, Top, 43-46 mm Module Height, 40 mm, Ga12, G90 43 - 46

300104004 PRG, Clamp, Top, 47-50 mm Module Height, 40 mm, Ga12, G90 47 - 50

300104005 PRG, Clamp, Top, 26-30 mm Module Height, 40 mm, Ga12, G90 26 - 30

D

C

B

A

A

B

C

D

2345678

8 7 6 5 4 3 2 1

E

F

E

F

1

DRAWING NUMBER:

MG

CHECKED. BY:

GK

DWG. BY:

XXXX

PROJ. NO.:

TITLE:

PROJECT NAME:

www.polarracking.com
TEL: (416) 860-6722  FAX: (519) 258-6664

6889 Rexwood Road, Unit 5, Mississauga, ON L4V 1R2

THIS DRAWING IS THE 
PROPERTY OF POLAR 
RACKING INCLUDING THE 
PRINCIPLES OF THE DESIGN 
INVOLVED. IT IS SUBMITTED 
WITH THE AGREEMENT THAT IT 
IS NOT TO BE REPRODUCED, 
SHARED OR DISTRIBUTED IN 
PART OR IN WHOLE. 
ACCEPTANCE OF THE 
DRAWING IS CONSTRUED AS 
AGREEMENT TO THE ABOVE.

SHEET 1 OF 1

A
REV.:

SCALE: 

NTS

2X8 CORE FLEX DUAL C-CHANNEL
GROUND MOUNT

RACKING ASSEMBLY DETAILS 
CORE FLEX  2X8

TOP VIEW

SOUTH VIEW EAST VIEW

POLAR INTERNAL ASSEMBLY NUMBER:   

S-02

900820000

CLIMATIC DESIGN LOADS
SNOW AND WIND LOAD COMBINATION 
FALLING BELOW THE LINE IS ACCEPTABLE 

GENERAL NOTES:

1. CONTRACTOR TO CONFIRM
WITH PV MODULE INSTALLATION
MANUAL FOR CLAMPING ZONES
TO ENSURE THEY ARE FASTENED
PER MODULE REQUIREMENTS

RACK TILT ANGLE ( degrees) : 30°

MODULE RANGE 
1950 - 2465mm PV LENGTH

990 - 1135mm PV WIDTH
26 - 50mm PV THICKNESS

VAN EE ENGINEERING
STRUCTURAL CONSULTANT

416­659­2222
VANEEENGINEERING.CA

2023/08/15



 30deg±.50° 

PV CLAMPING ZONE

REFER MODULE

INSTALLA
TIO

N MANUAL

 2387mm
94.0in

 

 1392mm
54.8in

 

1870mm
73.6in
BRACE

4031mm

158.7in

N-S BEAM LENGTH

 194mm
7.7in

 

 589mm
23.2in

 

PV CLAMPING ZONE

REFER MODULE

INSTALLA
TIO

N MANUAL

203mm
8.0in

ABOVE 
GROUND

 1743mm
68.6in

  844mm
33.2in

 

GROUND LEVEL

EAST ELEVATION

4

3

5

9

1

9

9
SEE NOTE 1

6

 5500mm
216.5in

 1923mm
75.7in

CANTILEVER TO 
POST CENTER

1922mm
75.7in

CANTILEVER TO 
POST CENTER

 5220mm
205.5in

  4115mm
162.0in

 

10mm
.4in

GAP B/W E-W BEAM

SOUTH ELEVATION

87

2

ISOMETRIC VIEW

FOR CLAMPING REQUIREMENTS,
REFER TO GENERAL NOTES 5 
(DRAWING NUMBER G-01)

HARDWARE BILL OF MATERIAL

MAIN COMPONENETS BILL OF MATERIAL

NOTE:
1. CONNECTION OF E/W BRACKETS TO N/S BEAM IS NOT FIXED AS SHOWN ABOVE. 
ADJUST THEM ON THE SQUARE HOLES DEPENDING ON MODULE CLAMPING ZONE.

-FINAL PART NUMBERS FOR ROLLED FORMED COMPONENTS WILL BE DETERMINED DURING PRODUCTION 
PLANNING UPON RECEPTION OF THE ORDER.  PART NUMBERS MUST COMPLY WITH MINIMUM REQUIREMENTS 
ESTABLISHED ON TABLE 1”

REVISIONS

REV. DATE DESCRIPTION ECO SIGNATURE

A 08JUN2023 INITIAL RELEASE N/A MG

B 08AUG2023 FASTENERS QUANTITY UPDATED N/A MG

TABLE 1

PART PROFILE (in.) 
Depth x Flange x Lip MIN. THICKNESS (MM) MATERIAL Fy (ksi)

E-W BEAM C8X3.5X1.5

2.55 50
2.30 60
2.10 70
1.95 80

N-S BEAM C8X3.5X1.5

2.55 50
2.30 60
2.10 70
1.95 80

BRACE C2.5X2X0.5

2.75 50
2.60 60
2.50 70
2.40 80

TABLE LEG (FRONT) C8X3.5X1.5

1.80 50
1.70 60
1.60 70
1.55 80

TABLE LEG (BACK) C8X3.5X1.5

1.80 50
1.70 60
1.60 70
1.55 80

SPLICE L7.09X2.76 3.60 50

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 900799001 Foot Bracket Assembly, 8" Beam, 4x150mm Bolt Circle, HDG 4

2 301197001 Splice, C8 EW Beam, 3.6 mm THK, HDG, Distr. 8

3 301186XXX Brace, Lateral, C2.5x2x0.5,1870 mm, G90 4
4 301185XXX Table Leg, Back, C8x3.5x1.5, 2387 mm, G90, 30° Tilt 2

5 301184XXX Table Leg, Front, C8x3.5x1.5, 1392 mm, G90, 30° Tilt 2

6 301183XXX Beam, NS, C8x3.5x1.5, 4031mm, G90, P-1P/2P, Distr 2
7 301182XXX Beam, EWW, C8x3.5x1.5, 5220 mm, G90, P-2x8, Distr 4
8 301181XXX Beam, EWE, C8x3.5x1.5, 4115mm, G90, P-2x8, Distr 4
9 300222001 Bracket, East-West, 8" Beam, Ga10, HDG 8

ITEM NO. PART NUMBER DESCRIPTION QTY.
10 100064002 Bolt, Hex Flange, Serrated, 1/2"-13 x 1-1/2", Gr. 5, Magni 565 112

11 100063002 Nut, Hex Flange, Serrated, 1/2"-13, Gr. 5, Magni 565 112

12 100063001 Nut, Hex Flange, Serrated, 3/8"-16, Gr. 5, Magni 565 48

13 100045009 Bolt, Carriage, 3/8"-16 x 1", Gr. 5, Magni 565 48

14 100011004 Washer, Flat, 1/2''x 1.375" O.D., HDG 16

D

C

B

A
A

B

C

D

23478

8 7 6 5 4 3 2 1

E

F

E

F

1

www.polarracking.com
TEL: (416) 860-6722  FAX: (519) 258-6664

6889 Rexwood Road, Unit 5, Mississauga, ON  L4V 1R2

THIS DRAWING IS THE 
PROPERTY OF POLAR 
RACKING INCLUDING THE 
PRINCIPLES OF THE DESIGN 
INVOLVED. IT IS SUBMITTED 
WITH THE AGREEMENT THAT IT 
IS NOT TO BE REPRODUCED, 
SHARED OR DISTRIBUTED IN 
PART OR IN WHOLE. 
ACCEPTANCE OF THE 
DRAWING IS CONSTRUED AS 
AGREEMENT TO THE ABOVE.

B
REV.:

TILT ANGLE

*VARIES AS PER TABLE*

30°

D

ARRAY SIZE

MODULE TYPE

 2X8

MODULE DIMS.

CORE FLEX

PAPER SIZE

RACK TYPE

ARRAY INFORMATION

TITLE:

ASSEMBLY NUMBER:

MG

SCALE: 

NTSXXXX

PROJECT NAME:

PROJ. NO.: DWG. BY:

GK

CHECKED. BY:

DRAWING NUMBER:

A

B

C

S-03

*VARIES*

CUSTOMER DRAWING NUMBER:

900819001

RACKING ASSEMBLY DETAILS 
 CORE FLEX 2X8

2X8 CORE FLEX DUAL C-CHANNEL
GROUND MOUNT

1950 - 2465mm PV LENGTH
990 - 1135mm PV WIDTH
26 - 50mm PV THICKNES

VAN EE ENGINEERING
STRUCTURAL CONSULTANT

416­659­2222
VANEEENGINEERING.CA

2023/08/15



DETAIL D

DETAIL E

DETAIL C

DETAIL A

EAST ELEVATION

DETAIL K
DETAIL LDETAIL G

SOUTH ELEVATION

1/2"-13 X 1-1/2"", GR.5,
MAGNI SERRATED HEX
FLANGE BOLT & NUT TYP

NORTH-SOUTH BEAM, G90

LEG, G90

F

F

1/2"-13 X 1-1/2", GR.5,
MAGNI SERRATED HEX
FLANGE BOLT & NUT TYP

EAST-WEST BEAM, G90

NORTH-SOUTH BEAM, G90

EAST-WEST TO
NORTH-SOUTH 
BRACKET, G90

SECTION F-F

BRACE

1/2"-13X1-1/2", GR.5
MAGNI SERRATED HEX
FLANGE BOLT & NUT TYP

LEG, G90

BB

FOOT BRACKET

1/2"-13 x1-1/2", GR.5
MAGNI SERRATED HEX

FLANGE BOLT & NUT TYP

LEG, G90

FOUNDATION PLATE
MAX. THK = 10mm
(NOT ALWAYS SUPPLIED
 BY POLAR)

BOLT, CARRIAGE,
5/16"-18 x XX", or
M8-1.25x XXmm

WASHER,FLAT, 3/8x1”OD 
or M8x24mmOD

WASHER, SPLIT LOCK,
 3/8" or M8 NUT, HEX FLANGE, SERRATED,

5/16"-18 or M8-1.25

CLAMP INTERMODULE

PV MODULE

EAST WEST BEAM

WASHER,FLAT, 3/8x1”OD or 
M8x24mmOD

WASHER, SPLIT LOCK, 
3/8" or M8NUT, HEX FLANGE, SERRATED,

5/16"-18 or M8-1.25

BOLT, HEX FLANGE HEAD,
5/16"-18 x 1" or
M8-1.25 x 25mm 

END CLAMP
PV PANEL, TYP

EAST WEST BEAM

1/2"-13 x 1-1/2", GR.5 
MAGNI, HEX HEAD BOLT, 
NUT AND WASHER

SECTION B-B

H

H
JJ

3/8"-16 x 1", GR.5, MAGNI
CARRIAGE BOLT &  
SERRATED HEX FLANGE NUT TYP

EAST WEST BEAM

SECTION H-H

EAST WEST BEAM

SPLICE

SPLICE 

1/2"-13 X 1-1/2", GR.5,
MAGNI SERRATED HEX
FLANGE BOLT & NUT TYP

SECTION J-J

DETAIL A: FOOT BRACKET TO LEG

DETAIL C: BRACE TO LEG

DETAIL D: NORTH-SOUTH BEAM TO LEG

SECTION B: FOOT BRACKET TO HELICAL PILE DETAIL E: EAST-WEST BRACKET TO NORTH-SOUTH AND EAST-WEST BEAM

DETAIL G: SPLICE TO EAST-WEST BEAMS

DETAIL K: MID CLAMP TO PV PANELS

DETAIL L: END CLAMP TO PV PANEL

NOTE: FASTENERS CAN EITHER BE OF SS OR HDG

NOTE: WASHER ON TOP SIDE ONLY

NOTE: FASTENERS CAN EITHER BE OF SS OR HDG

3/8"-16 x 1", GR.5, MAGNI
CARRIAGE BOLT &  

SERRATED HEX FLANGE NUT TYP

FASTENERS TORQUE

FASTENER SIZE
TIGHTENING 

TORQUE
(ft-lb)

5/16'' BOLT 9 2
3/8'' BOLT 26 2

1/2'' BOLT 55 2

A

B

C

D

2345678

8 7 6 5 4 3 2

E

F

S-04

POLAR INTERNAL ASSEMBLY NUMBER: 

CONNECTIONS SECTIONS 
AND DETAILS 

 

2X8 CORE FLEX DUAL C-CHANNEL
GROUND MOUNT

SCALE: 

NTS

REV.:

A
SHEET 1 OF 1

THIS DRAWING IS THE 
PROPERTY OF POLAR 
RACKING INCLUDING THE 
PRINCIPLES OF THE DESIGN 
INVOLVED. IT IS SUBMITTED 
WITH THE AGREEMENT THAT IT 
IS NOT TO BE REPRODUCED, 
SHARED OR DISTRIBUTED IN 
PART OR IN WHOLE. 
ACCEPTANCE OF THE 
DRAWING IS CONSTRUED AS 
AGREEMENT TO THE ABOVE.

6889 Rexwood Road, Unit 5, Mississauga, ON L4V 1R2
TEL: (416) 860-6722  FAX: (519) 258-6664

www.polarracking.com

PROJECT NAME:

TITLE:

PROJ. NO.:

XXXX

DWG. BY:

GK

CHECKED. BY:

MG

DRAWING NUMBER:

1

F

E

1

A

B

C

D

     900820000

VAN EE ENGINEERING
STRUCTURAL CONSULTANT

416­659­2222
VANEEENGINEERING.CA

2023/08/15


	S-01-AB
	S-02_DP
	Top Level
	Drawing View8
	Drawing View9
	Drawing View13


	S-03-Dual Leg
	990 PV width(2)
	Drawing View10
	Drawing View11
	Drawing View12


	S-04-Dual Leg
	Connection Details
	Drawing View29
	Drawing View37
	Detail View DETAIL D (1 : 3)
	Detail View DETAIL E (1 : 3)
	Section View F-F
	Detail View DETAIL C (1 : 3)
	Detail View DETAIL A (1 : 3)
	Detail View DETAIL K (1 : 1)
	Detail View DETAIL L (1 : 1.5)
	Section View B-B
	Detail View DETAIL G (1 : 8)
	Section View H-H
	Section View J-J


	990 PV width(2)
	Drawing View10
	Drawing View11
	Drawing View12

	990 PV width(2)
	Drawing View10
	Drawing View11
	Drawing View12


